

(1)

CERTIFICATE No. TEST/004/ZZ/2017

- (2) Applicant: **SdÜnnger Polska Sp. z o.o. Sp. k.**
44-200 Rybnik, ul. Św. Józefa 141D
- (3) Product: **Stainless steel tape #20 mm F207SS430**
- (4) Jednostka Opiniująca, Atestująca i Certyfikująca Wyroby TEST Sp. z o.o. ("TEST" Product Assessment, Approval and Certification Body Ltd.) certifies, that the product listed in paragraph (3) were tested on the static tensile test according to the requirements of the standard **EN ISO 6892-1:2009 – method B**.

Test results are given in the table below:

Type of tape	F_m [kN]	A [%]	R_m [MPa – N/mm ²]
#20 mm F207SS430	6,07±0,14	31,1±0,8	464±35

- (5) The certificate was issued on the basis of a test report prepared by Laboratorium Badawcze Jednostki TEST Sp. z o.o. (Testing Laboratory of "TEST" Body Ltd.) (Accreditation No. **AB 1552**) No. **LT/001/2017**.
- (6) Date of the certificate issue : **17.01.2017**.



Michał Zarzycki
Jednostka Opiniującej, Atestującej
i Certyfikującej Wyroby
TEST Sp. z o.o.

Michał Zarzycki

Siemianowice Śl., dnia 17.01.2017